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Name of samples: Rechargeable Lithium Iron
Phosphate Battery Module
FF il 44 0% 0] 78 B A It AR 2

Type/Model:
#1-5#1#%: BO51100P02 51,2V 5kWh

Color: White Physical shape: Prismatic
FES B 1 FERAR: AT

Commissioner address:Room 201, Building C,
Sunwoda electronic Factory, Tangjia Community,

Commissioned  by: Sunwoda Energy Technology Fenghuang Street, Guangming District, Shenzhen

Co. ,Ltd. ; h .
o f e g PN, = City, Guangdong Province, China

RICRAL: WAL R REIR AT IR A 7] 0 50 - o 1) 25 R T T8 9 X R L3 4 5

X RHEIS T CH#RJ 5 201 32

Manufacturer address:Room 201, Building C,
Sunwoda electronic Factory, Tangjia Community,
Manufacturer: Sunwoda Energy Technology Co. ,Ltd. Fenghuang Street, Guangming District, Shenzhen
i R PRI IR AL BRVR B A PR A A City, Guangdong Province, China
3 e ks R [ 2R VR I T ' A IR JEL A T 3 A
XRHEILHLF )~ C ¥k 5 201 %2

Factory address: Zhenghao Industrial Park, Jiweidu,
Factory: Huizhou Sunwoda Energy Technology | Zhenxing Street, Yuanzhou Town, Boluo County,

Co. ,Ltd. Huizhou City, Guangdong Province, P.R. China

AT BN T RIS REVR R A R 4 7 AT kb A [ TR A B T 1 B e AR AR Y
1 “HRHE” E5 Tk

Classification of test: Commission Test Quantity of sample: 4 battery packs, 30 cells

RS ZEHE FEaLECE: 4 il 30 LS

Tested according to:

WK b M - ST/SGIAC.10/11/Rev.7/Amend.1/Section | SomPle identification:

FE SRR E S :b1#~ba#, cl#~c30#

38.3

Receiving date: Means of receiving: Submitted by commissioner
BREH . 2022-11-25 PR BB ALIA

Completing date: Test item: 8 items

SERCH . 2022-12-21 WEAIH : 8 3

Test conclusion:

o 45 18

The Rechargeable Lithium Iron Phosphate Battery Modules submitted by Sunwoda Energy Technology
Co. ,Ltd. are tested according to Section 38.3 of the Seventh revised edition Amendment 1 of the Manual of
Tests and Criteria (ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3). The test items are full items. The test
results comply with the relevant requirements of the stgndard.

022-12-29
Title: Manager
I NHR S 2
Approved by: Huang Kun Reviewed by: Zhang Siyao Tested by: Chen Zeyan

oo Hludgen 5 Zhowy siges gy W
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Description and illustration of the sample:
T it U B At A
The sample’s status is good
FERIROL R4
Cell Dimensions/H.:8 X <) 49,9mm*160mm*118,5mm
Watt-hour rating of each battery/ ¥4~ Hijth 20 () FUI 3% - 5kWh

Test item
I H

Sample No.

Bt 5

State
RA&

Remark

#E

T.1~-T.5

bl#~b2#

at first cycle, in fully charged states

F BB A T R

b3#~b4#

after 25 cycles ending in fully charged
states

5 25 A2 Fe HLUBCHL A e A e LIRS

T.6

cl#~ch#

at first cycle at 50% of the design rated
capacity

AN 78 ORI ) 7S B B AE
A 50%

co#~cl1l0#

after 25 cycles ending at 50% of the
design rated capacity

% 25 NI T LA 78 B BT A
E A 1 50%

T.7

b1#~b2#

at first cycle, in fully charged states

E e = LN GV Bl P H R N

b3#~b4#

after 25 cycles ending in fully charged
states

55 25 A2 7o LR A e A e LIRS

usedintests T.1to T.5
FHRE TAE TS K

using undamaged
samples previously

TR HIAE i

T.8

cll1#~c20#

at first cycle, in fully discharged states

i e = L GV Bl P ) G RN

c21#~c30#

after 25 cycles ending in fully discharged
states

55 25 RS 7o LB A 2 A O BIR S

Description of the sampling procedure:

WORERE 7 (K1 UL B

Description of the deviation from the standard, if any:
TR G SRAHT G bR AE T ) 158 ]

Remarks:

ik

Throughout this report a comma is used as the decimal separator.

A LU A N

LTC-R-4279-UN38.3-B1
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&



Ref. No.:RZUN2022-7525

Page 4 of 14 Pages

Photos of Samples and Labels/# & BB F EiniR

Battery//iith  (B051100P02

e

L ™
SUNWOIDRA  Rechargeable Lithium Iron Phosphate Battery System

Model:B051100P02

|Rated Capacity: 100Ah

Nominal Valtage:51.2Vd.c.

Rated Energy:5kWh

Max.Charge Current:100A

Max. Discharge Current:100A

Charge Temperature:0'C~50C

Discharge Temperature:-20'C~50C

Battery Type:IFpP51/161/119[16S]E/-20+50/90 ~ Enclosure Type:IP20

Maximum short circuit current and duration time:3000A/1ms

51,2V 5kWh)

LTC-R-4279-UN38.3-B1
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Photos of Samples and Labels/# & BB ZAR1R

Component Cell/ A 5 5t
(SBP-01-1000 3,2V 102Ah 326,4Wh)

LTC-R-4279-UN38.3-B1
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Clause

'Y

Result

WS R

Requirements

PRHEBER

Verdict
Hlrg

38.3.4

Procedure/fllifH %

38.34.1

Test T.1: Altitude simulation/JUR 1: BB AR

Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at least
six hour at ambient temperature (20+5°C)/ #4 F & F1 B £ IR BE Y 20+5°C, K&
JIAART 11,6kpa FIFEE HIEAEA DT 6 A/

Requirement/kr i 5K :
. — v o
1 iellns and batteries Mass loss limit: <0,1% /4 i The samples b1#-ba# :
Jii & 45125<0,1% :
— No leakage, no venting, no
2 Open circuit voltage not less than 90%, The disassembly, no rupture and
requirement relating to voltage is not applicable to no ﬁre/%g%’yg b1#~bA# 1) FE
test cells and batteries at full discharged states. o N - .
HA 2 %yﬁyﬁ\ %ﬂk/—_{‘\ %ﬁ#‘
P At 8 S % E T AR T B A T % R Y | gk Rk sipl R K%
G vy N 2 ANy 2 ek Y i
90 % , ML ELRANTE F T 58 420056 FL A e Tl R FL S The data is shown in Table
3 No leakage, no venting, no disassembly, no | 1 /44 3% 1
rupture and no fire FEdh CHLIL) BEIRW. TCHE
e TR EERU L TIE KIS HKE

38.3.4.2

Test T.2: Thermal test/fUiR 2: B8 A%

Test cells and batteries are to be stored for/ B it £7-fif 25 1440 R

1 For small cells and batteries: one temperature cycle: 72+2°C(6h) —-40+2°C(6h)
I /N RS . — IR BEE Ay 72+2°C(6h) —-40+2°C(6h)

For large cells and batteries: one temperature cycle: 72+2°C(12h) —-40+2°C(12h)
[T RS BRIt . — IR FEE IR Ay 7242 °C (12h) —-40+2°C (12h)

2 The maximum time interval between test temperature extremes is 30 minutes/i
£ # 48i f K [] B IS ] /9 30min

3 This procedure is to be repeated 10 times/E & 10 Xk

4 after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (205 C)/fEH 455, HMTE 2015 CIIZM T W E 24 /N

Requirements/frifE £ 3K

1 Cells and batteries Mass loss limit: <0,1% /{5
JRE1:<0,1% The samples b1#~b4# :

2 Open circuit voltage not less than 90%, The | NO leakage, no venting, no
requirement relating to voltage is not applicable to dlsa_ssembl'y,‘ no rupture and
test cells and batteries at full discharged states. no fire/%i 5 bl#~ba# [t

FE k56 5 T B 4 BT W i TP B et P gy | 00 e R HERCL A
90% IR REM Tre e, | 5 CERUEERIIAR
3 No leakage, no venting, no disassembly, no | The data is shown in Table
rupture and no fire 1848 Wk 1

FESh Clh) NEIRW. LHER. k. Bz
PAR T KGR

LTC-R-4279-UN38.3-B1
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Clause

'Y

Requirements Result

PRHEBER WS R

Verdict
Hlrg

38.3.4.3

Test T.3: Vibration/flliR 3: #&zh

1 Cells and batteries are firmly secured to the platform of the vibration machine /H,
ASHTEL I AR [ M 2 AR R B & (B b

2 The vibration: a sinusoidal waveform with a logarithmic sweep between 7Hz and
200Hz and back to 7Hz traversed in 15 minutes/#Rz LLIE5Z iR IER, L 7HZ 140
£ 200Hz, SRJGLER AR THZ —MER, —DMERFFS: 15 708 R Eoi#e 4%
3 For cells and small batteries: from 7 Hz a peak acceleration of 1gn is maintained
until 18Hz is reached. The amplitude is then maintained at 0,8mm (1,6mm total
excursion) and the frequency increased until a peak acceleration of 8g, occurs
(approximately 50Hz). A peak acceleration of 8g, is then maintained until the
frequency is increased to 200Hz. / Xf T HUSFI N HLh: A 7THZ JF4G, DL 1g, ()04
IR RIFAAL, BHFAF] 18Hz. ARG RHRIERFFE 0,8mm (S 1,6mm)

I HARE I E B I 89, MU INEE (K% 50HZ) . SRJGTRFF 8gn HIUEAE hiiE
B, BRGNS 200Hz.

For large batteries: from 7Hz a peak acceleration of 1g, is maintained until 18Hz is
reached. The amplitude is then maintained at 0,8mm (1,6mm total excursion) and
the frequency increased until a peak acceleration of 2g, occurs (approximately
25Hz). A peak acceleration of 2g, is then maintained until the frequency is
increased to 200Hz. / X T KA HM: M 7Hz JFih, DL 1gn BOUEEAE I AR BFAS
B, BEFILF] 18Hz. RERIRIERFEE 0,8mm (W 1,6mm) Jf IS hn g
I 29, FIEE IR (K2 25Hz) o SR IREF 29, UEE IR RS, B 2420
%] 200Hz.

4 This cycle repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell. One of the directions of vibration must
be perpendicular to the terminal face. /LR 52 rh— N5 ) 06 202 T BLRE Sl A
PE, XA ES =S EAREE B 7 W EAERE 12 iR, AN ITIR 3 AR, 39 /)
i

Requirements/frifE £ 3K

1 Cells and batteries Mass loss limit: <0,1% /Ff
Jii & 151 5<0,1%

2 Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to g L) - g
test cells and batteries at full discharged states. r,]jo f'%;g%ﬁag%t/f‘l#%;f
N N N . : SRS U -
R0 5 T B R RIS T IR TP B R0 | T e e g
90 % , MR AN ] T 58 42805 FL 0 L vl M HL AR

3 No leakage, no venting, no disassembly, no

The samples b1#~b4#:

No leakage, no venting, no
disassembly, no rupture and

The data is shown in Table

rupture and no fire LR R 1
FESD CHEMh) N EIRWR CHES. TR, oz
PLR T KIS R A&

LTC-R-4279-UN38.3-B1
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Result Verdict
WRE R Hl5E

Clause Requirements
) P EEER
Test T.4: Shock/MiR 4: vhdy

1 Test cells and batteries shall be secured to the testing machine/ LA [ {46 42 [
SE AT AR LRSI L LR ot ) A SRR D

2 Each cell shall be subjected to a half-sine shock of peak acceleration of 150 g,
and pulse duration of 6 milliseconds. Large cells may be subjected to a half-sine
shock of peak acceleration of 50 gn and pulse duration of 11 milliseconds. / %}4f
AN LIy 1509, B IESZ A hnid sy, Bkobdrs: 6 =80, KIAHESHE %
B K INIH 50, FHK RS2 [A] 11 228D 1) 2 E s s

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150
100850

mass

milliseconds, large batteries shall be subjected to a half-sine of peak acceleration
30000
mass

On (or Acceleration(g,)= [ j , which is smaller) and pulse duration of 6

of 50 g, (or Acceleration(g,)= ( j , Which is smaller) and pulse duration of

11 milliseconds/x 4 Bt LU % 150g, (555 Gmﬂwj¢mﬁm@>m¥E
mass

THLE R, B 6 25Rb, SO i A% % B 50g, (54
38.3.4.4 30000 ‘ \ S .
( j¢%ﬁ$ﬁ)ﬁ%ﬁ%ﬁﬁ@lb%@%*E%ﬁﬁﬁo

mass

3 Each cell or battery shall be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually perpendicular
mounting positions of the cell or battery for a total of 18 shocks/4EA H i &l F it 2H.

JRAE =A™ FL A 3 LY L 223 U5 A Y IR T e 52 = okodely, AR AE IR T 4% =K

=
P

My, IR 18 kbt

Requirements/Fr# %R .

1 Cells and batteries Mass loss limit: <0,1% /££/#
Jii & 151 5<0,1%

2 Open circuit voltage not less than 90%, The

requirement relating to voltage is not applicable to
test cells and batteries at full discharged states.

FE b 56 5 T B% F R B2 ANIS T 558 BT T 2% L 1)
90 % , L B SR ANTE 58 4T85 HL ) HL T AT F RS

3 No leakage, no venting, no disassembly, no
rupture and no fire

B CRRIRD NIRRT ok, TR
PAR T KGR A

The samples bl#~b4#
Acceleration= 26,49,

No leakage, no venting, no
disassembly, no rupture and
no fire/%i 5y bl#~ba# ) Ff
M s

W sk 2= 26,49,

TR HER. oA, o
LN T KA

The data is shown in Table
18R 1

LTC-R-4279-UN38.3-B1
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Clause

'Y

Requirements Result

PRHEBER WS R

Verdict
Hlrg

38.3.4.5

Test T.5: External Short Circuit/JUliRk 5 #h &85 5%

1The cell or battery to be tested shall be temperature stabilized so that its external
case temperature reaches 57+4°C/{AFFRIIEIRFEARELE 5744°C, DUE s EL
HLIB A i SRR BEIA 3] 57+4°C

2 the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0,1 ohm at 57+4°C, This short circuit condition is
continued for at least one hour after the cell or battery external case temperature
has returned to 57+4°C, or in the case of the large batteries, has decreased by half
of the maximum temperature increase observed during the test and remains below
that value. /H4#FF i IE G /NT 0,1Q B FLFH A1 BR HEAT AT B, 4 b AR A0 T P Pk
3| 57+4°C 2 G RFFRHOIRES L/ L by XTI, AR et B B A 22 e e il
TH— PRI LI E5 .

3 the cell or battery must be observed for a further six hour for the test to be
concluded,

TR} B B R s 2B — 2 WL 6 /NI A RE TR 458

Requirements/tiHEE K ;

During the test and within six hours after test ;the | 1} o samples bl#~bat# :
cells or batteries '

EMSE RS DL > 5 6 AN, ke pe | O disassembly, no rupture
MR AR S5 6 A/NRPY, RS ieRE | - T frelBi B N bls-bak

]
" n fRESh: ToMR. TERZLLR
1. External temperature not exceed 170°C KI5

SRRIREAEIL 170°C The data is shown in Table
2. No disassembly, no rupture and no fire. 18R WAk 1

Ttk TR MTE KIMERE.

LTC-R-4279-UN38.3-B1
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Clause

'Y

Requirements Result

PRHEBER WS R

Verdict
Hlrg

38.3.4.6

Test T.6: Impact / Crush / iR 6: EH/FE

P

Impact (applicable to cylindrical cells not less than 18mm in diameter) /
i GEMHTERANT 18 ZK M B IY /i)

1 This test sample cell or component cell is to be placed on a flat smooth surface/
FEIRGGAE i FH ) FESO BB ) RS TR E — SP3BT Y- 1o |

2 A 15,8 mm diameter bar is to be placed across the centre of the sample, A 9,1kg
mass is to be dropped from a height of 61+2,5cm onto the sample./—E &N
15,8mm B ANEEN B F A s TR R RCE S, R BT 9,1kg IR M 61£2,5cm
P e B 8 ) B

3 The test sample is to be impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of the 15,8 mm £ 0,1mm
diameter curved surface lying across the centre of the test sample. Each sample is
to be subjected to only a single impact./ #5323 & e, AR 57 H 1 R 17
T SRR D EAE 15,840,1 Z KB MR NAMEE. & MlHERAL
T

Requirements/tiHEE K ;

1 Cells external temperature not exceed 170°C.H,
A BRI UL EE ML AN 170°C

2 No disassembly, no fire within six hours of this -
test

RIGLERE 6 NI Z W, HSHZERE LN T
AR KL R A

N/A

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18mm in diameter)

[ B GERTAAEE . 8% WM/ ddn it M B4R/ T 18 K R AEE f i)

1 A cell or component cell is to be crushed between two flat surfaces. The
crushing is to be gradual with a speed of approximately 1,5 cm/s at the first point
of contact. The crushing is to be continued until the first of the three options below

is reached. / K H I EIC A FRIBAE P AN T2 [ 55 e, B5 6 0 BEEWT R, 1E28
— AN B R LN 1,5 JEKFS . BRRFELEAT, BEBEIHILL TN =R
(a) The applied force reaches 13 kN + 0,78 kN. / Jiti finft) /7i% %] 13 T-4:+0,78 T4
(b) The voltage of the cell drops by at least 100 mV, /it [ B T B& % 2 100 24k
(c) The cell is deformed by 50% or more of its original thickness./H, #1458 JE ik 5 45
JEE 1) 50%LL I

2. A prismatic or pouch cell shall be crushed by applying the force to the widest

side. A button/coin cell shall be crushed by applying the force on its flat surfaces.
For cylindrical cells, the crush force shall be applied perpendicular to the

longitudinal axis. /454 T% Bl Fpts 82 M de B PR — [t s o 211/ T3 702 L 92 A G
~AE R o [ TR IR AN 5 G\ 0 I i

Requirements/Fr# 3R .
1 Cells external temperature not exceed 170°C.H Thed§amples g|1#~030#: fire
A5 P 5 2 TR P 7S 170°C e D
2 No disassembly, no fire within six hours of this é’ﬁzﬁj‘j CL#~cLO# i T
test fifRtk . ToE KIS
RIGAAUR 6 N2 P, ARG | e S8 S shown I Table
iR KGR K '

LTC-R-4279-UN38.3-B1
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Clause Requirements Result Verdict
] P EEER RS R H e

Test T.7: Overcharge/flliR 7: X EFH =

1 The charge current shall be twice the manufacturer's recommended maximum

continuous charge current/A 2 % il it | HEFF 1 fe R HF 25 78 F FRL G il 78 L

2 The minimum voltage of the test shall be as follows/Z< i /] B &

a) When the manufacturer's recommended charge

voltage is not more than 18V, the minimum

voltage of the test shall be the lesser of two times

the maximum charge voltage of the battery or

22Vl R FHEF M AR B B R AR 18V, A

B R/ 78 R R S ) S S K A L F LS AR T

fir B e 22V Z BN - The voltage of the test is

b) When the manufacturer’'s recommended charge | 70,08V, and the current is

voltage is more than 18V, the minimum voltage of | 100A
38.3.4.7 the test shall be 1,2 times the maximum charge T B R S 70,08V, HLIE p

voltage/ WIHJ S I 7 L HLIE B 18V, A | S 100 ’ .

0 5/ 78 PR F R B T SR S B K A HE FRL R Y

1,2 f&.

3 Tests are to be conducted at ambient

temperature 20£5°C, The duration of the test shall

be 24 hours/20+5°C FIPAEEIRE T, KHFFEE 24 /)

Hq‘o

Requirements/Frifk 5K The samples b1#~b4# :

No disassembly and no fire within seven days of | N0 dlsas§embI3E/I, _No rupture

this test and no fire/%i 5N bl#~ba#

S N “p - R e N K
WA RS R 7 K, i | DT TR TEIOLS
K or voltage data before test,
HAARK see table 3. / A58 HT LK LK
3

Test T.8: Forced discharge/JUA 8: 5

Each cell shall be forced discharged at ambient temperature by connecting it in

series with a 12 V D.C. power supply at an initial current equal to the maximum

discharge current specified by the manufacturer,

20x5°CHIBRERIR T, K A MR RETE 12V B B AR L E T oo, b B

iR b R S N SO T S SR WKl B =0 > N e R R

The specified discharge current is to be obtained by connecting a resistive load of

the appropriate size and rating in series with the test cell. Each cell shall be forced
38.3.4.8 discharged for a time interval (in hours) equal to its rated capacity divided by the P

initial test current (in ampere)

5 B0 R AT L ER IBCAE K S B B 58 RN R S BORIRAT, A L
Ry 58 i RO T) /N D9 A BB DA AR Fa i (&35 o

Requirements/Frf 5K

No disassembly and no fire within seven days of
this test

RIS PRI S 7 RN, BRI
HBRIMR KA.

The samples c11#~c30#:

no disassembly and no fire/
G5 N cLI#~CI0#MIFE T
TR, TE KR

The data is shown in Table

4. 1535 3% 4

LTC-R-4279-UN38.3-B1

XX/
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Tablel: T1~T5/ % 1. % 1~i% 5

. Test T.5:
M .
ass ocv Test T.1: Altitude Test T.2: Thermal test/ Test T.3: Vibration/ Test T.4: Shock/ External Short
prior ior t simulation/ _ N N o
Sample | ;i tast | PT1OT IO RIS T.1: 7R RE T.2: BERE A T.3: #&3h RE: T.4: vy Circuit/ iR
NO. | [ ipge | test/® T L R T.5 AhEmigEs
FE b5 ¥R Lk Mass OCV Retention Mass OCV Retention Mass OCV Retention Mass OCV Retention Temp. (1C)
k)\E E(V) Loss(%) Ratio(%) Loss(%) Ratio(%) Loss(%) Ratio(%) Loss(%) Ratio(%) oo F;p."c
(ka) TR0 | BERETHEOL) | IR | BEREILG) | REROE) | BRI | RSk | wERRL©) | 0 (C)
b1# 43,15 53,696 0,000 99,59 0,000 99,63 0,000 100,00 0,000 100,00 57,6
b2# 43,18 53,452 0,000 99,99 0,000 99,69 0,000 100,00 0,000 100,00 57,3
b3# 43,14 53,452 0,000 99,99 0,000 99,68 0,000 100,00 0,000 100,00 57,7
b4# 43,13 53,600 0,000 99,75 0,000 99,64 0,000 100,00 0,000 100,00 57,1
Table2: Crush /3 2: %t/
st T, Sa§5%e$°' cl# co# c3# ca# c5# c6# CTH# c8# cO# c10#
Crush/ilj OCV prior to test /
o 6.5 RBHTHIE (V) 3,292 3,292 3,292 3,291 3,292 3,292 3,293 3,293 3,292 3,292
Temp. (C) 241 24,3 24,4 24,2 24,6 24,4 24,7 24,3 24,6
Table3: Overcharge Test of batteries/ & 3 i & 78 i
Test T.7: Sample No.
Overcharge / FE 5 bl# b2it b3 b4
MR 7: TEF | OCV prior to test /iK%
B SHE (V) 57,6 57,3 57,7 57,1

LTC-R-4279-UN38.3-B1

e \\NY 4
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Ref. No.:RZUN2022-7525 Page 13 of 14 Pages
Table 4: Forced discharge / % 4. S H
Sa§2%e$°' c11# C12# c13# cla# c15# c16# C17# c18# C19# C20#
Test T.8: OCV prior to test
Forced ~v e 2919 2958 2923 2,949 2933 2,910 2903 2912 2,922 2,925
discharge / [ ASAT (V)
Wik 8: 3 5a§pJeDN°' co1# o2 c23# co4# co5# c26# CoT# co8# c29# c30#
il GEN LN
OCVpriortotest/ |, o), 2,934 2,908 2,915 2,911 2,903 2,930 2,927 2,916 2,941
ReHTBEY) | 2 ’ - ’ - * ' ' * '

LTC-R-4279-UN38.3-B1
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= 50
Important

I e iR DAZIE & o
The test report is invalid without the seal of CVC.

2. REKRRAEEBHFEIE, AR H AR
Nobody is allowed to photocopy or partly photocopy this test report
without written permission of CVC.

3. AR AHAEN . AR N KA N A 44 TE R
The test report is invalid without the signatures of Ratifier, Reviewer
and Testing engineer.

4. ARG IRETCRL
The test report is invalid if altered,
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Objections to the test report must be submitted to CVC within 15
days.
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The test report is valid for the tested samples only.
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As for the Verdict, “-” means “no need for judgement”, “P” means
“‘pass” , “F” means “fail” and “N/A” means “not applicable”.
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The test data and test results given in this test report should only be used for purposes of scientific
research, teaching and internal quality control when the CMA symbol is not presented.
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Lab Address: No.3, Tiantai 1st Road, Kaitai Avenue, Science City, Guangzhou, Guangdong, China.

Testing Location: Building D, BASIGO INTELLIGENT, No.179, Guangpu East Road, Huangpu District,
Guangzhou, P. R. China.

H i%(Tel): 020 32293888 IR 4wt (Post Code): 510663

f&  F(FAX): 020 32293889 E-mail: office@cvc.org.cn

http://www.cvc.org.cn



		2022-12-30T15:11:54+0800


		2022-12-30T15:11:54+0800




